www.teamcracing.net

e

(10 SCHLE WHADKO CONTROLLEW ELECVHIE
POWEWED 2wl WACING edGeY

Dimensions #]#5%:

LNt A e 410mm
Ao T a1 = A 250mm

o =Y To Y =Y = PRSP RP 150mm



Transmitter Preparation
WEEET R

Power Switch
zzR

ONG
V

OFF

Battery Level Indicator

AT R TR AT

Good Batteries

TR

Low Batteries(Light Blinks)
- {RAHIRE (BTN

©

Reverse Switch

REFFX

Antenna

R

Extend the antenna to the maximum
Length for best performance

RERHB KM

Straight (neutral)
BH (F31) Right turn

le [Py

Left turn
kg

DIGITAL
PROPORT | ONAI
RADIO CONTR

Servo Factory Settings SYSTEM

o L/ &% (Hitm/ M 1R mrTEEER)

DIGITAL CH3
PROPORT | ONAL
RADIO CONTROL

SYSTEM

#Z

Stop(Neutral)
fFIEE

To be used for throttle operation
R BRI

Throttle Trigger

SHIEE

27MHzTransmitter Crystal (TX)

27MHz & BHL& R (TX)

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

e g TES
AR RS EEIE R !

1 Steering Trim
F i

R

To be used for trimming the steering
operation

AT Az EpIIR

Throttle Trim
)/ EIR (RE) FE

=)

To be used for trimming the throttle
operation
R aiEE oy kv

2

!

4 3ch Switch

B=IEFX

This switch is used for optional parts.
BAFXATRERS

Steering Dual Rate

BaftAE

3

To be used to adjust steering servo throw

R skAEES m{EHR

Transmitter Battery Installation

EIRARERIRE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.
EERSRNRBIT RS T, REBM.
IRMER AR RS B EIRE

Battery Cover

8X

AA T FES

AA Alkaling Batteries




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EEMZAE, — MRS IERR. FHESERBERMAE.

Set up the radio control system as indicated below.

T BB R R AR R e

@ Start Install batteries.(Transmitter)

® Ftin

WV Electronic Speed
Controller

LA (KA

Extend the antenna.(Transmitter) hiH R (R iEHL)
Connect the battery EEdR

Extend the antenna.(Reveiver) P R FFWHL)
Center the trims. b X EE ST
Switch on.(Transmitter) FFR (RIEHD
Switch on.(Reveiver) FF o< GEUHLD

Make sure the servos are in command.

. F|n|Sh []switch off.(Reveiver)

TR I FRRAL
@ 45T M= aaun

@Switch off.(Transmitter) SEPTEE (AL
Retract the antenna(Transmitter) l&@ R (£ A
@ Needie Nose Pllers @ Awl @ Grease @ Screw Cement @ H162
MR i3 e SR22 BRIk Instant Glue
RRlE1 A7k
—
o =i E
""*u-'
. Differential Grease @ . H154 . Wire Cutters . H096
£ Body Reamer MLt ROUND CUTTER
ERET] 57]

.Molybdenum Grease(Black)

N

<

o

e G| ) (@
P"};
@ Hex Wrench .He._)‘(_'W[Ench < J Sharp Hobby knife @
NARF +FEH ! § .%Igj ’

=,

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

R LA TSk B9 7L AR Y £6 1mm—15mm

7

For trimming bodies!
BTEgER!




Front Suspension
n HiEmARS

T02056 2.3 E-ring {7
2.3 E3A

R R — 4

T02056 3x34.5 Hinge pin front inner
3x34.5 BREE

S — "

—
T02083 M3x15 Screw it T02026
M3x 154224 <
............ 4
T02092 Ball stud-Long
RS- —T02083(M3x15)
Onﬂm ..................... 2

Assemble both Left and Right
REEZirs) ,—|1




Buffer
3

T02043 4.0 E-ring

T02080 3x6x2.5 Ball Bearing
3x6x2. 5 Fh&

(@] | EEn— s

T02061 Ball stud-Silvery

Kk-9R

Buffer
4

T02044 4.5x5.4 Block Carrier

T02044 M3x10 Screw

M3x 108822
............... 2
T02093 Ball stud-Short
b2 S ]
..................... 2

T02044 3x7x0.8 Washer
3x7x0. 8K

T02093—

T02044(M3x10)——




Front Suspension
BIEB A% T02082(3x10)— é)

T02019

T02082 M3x10 Screw
M3x 104822

©) (u—o.............

T02042
- fo 7?
Front Suspension | T02093—@Y]_°
HI2BRE = __~T02093
T02042
102012/

T02100
T02034
FA T02054
T02100 5x10x4 ball bearing
5x10x44H 7% . .
- T02042 2x9.8 Shaft T02054 2.3 E-ring T02042 4.0 E-ring T02054 3x27.5 Hinge pin front outerr02093 Ball stud - shor]
4 2x9. 8% 2.3 E40 4.0 E30 3x27. SAMEEE Bhil-45
"""""" 2 B SR 2| E— 4 4

V Assemble both Left and Right
‘d HEREME 3




7 Front Suspension > PrOJectlon Note direction
Hi = R L% FEAME

c [( |)| Front Upper(Right)
G:IF approx.38mm m BT BRI (&)
T02029 A £938mm

T02091 > PrOJectlon Note direction

_ ARSI \ Front Upper (Left)
L) I;IE AIERAF ()
approx.38mm
K £)38mm
| 2 PrOJectlon Note direction
/_:EE' H “ St ) Ti
eering Tip
@ '(' @ ST

approx. 34mm

T02029 4.8mm Ball End(Long) T02091 3x54 Turnbuckle K #)34mm

4. 8BKSKEE (K) Ix5ARIFT
[ O s WM (O] Wmw -
Front Suspension
HIE MRS
T02093\
E ,\ T02093
/
T0209\3 T02092+ @
\T02093
Bo)

T02093\

T02092@%

B

Front Suspension 7/—\?
BERRG /\/\ \ )

T02063

\
0))) S

T02082 M3x22 Screw T02082 M3x10 Screw T02063 5mm Ball stud A
M3x2242 2 M3x 108222 SmmEk Sk =

©) (s ...> (O) ((W—....... 4[[]]@ ..... e 2

1 1 Ture-to -scale diagram 2 Assemble as many times as specified

ERZEL B RHEBE ,Tl




‘I Differential ( X )
0 ?E‘ﬁi%ﬁ 02050(26X6X3) 2199 0 5X4

\ T02049(17x23x1)

.I'I"fifff(f."(fﬁf’ (PN
T020{7(2.5x25) 0\ @ /
é T02098(5x8x2.5)
0 |
yal,

T02046

T02099(10x15x4)

T02048(2.37)
T02047

\ T02007 T02007

’ o \ \ M2.5

T02004 T02049(17x23x1) \@@ ( § \
T02098(5x8x2.5) \ \@

T02049 17x23x1 Washer T02098 5x8x2.5 ball bearing

%
I2IEE 102009 10x15x4 ball bearing =\ [] 582 SHiK
1ox15x45m&x 0 AU D 2

...... 2 T02007 M2.5x25 Screw
O 9 T02048 22:13377%]?% Ball T02007 M2.5 Nylon Nut M2 5x25iE 24
A © CON]

T
ZiRFH

T02082(M3x12)

5

D)
T02100(5x1 0x4)\ /(&\

T02082 M3x12 Screw
M3x121822

T02051 5x16.8 Idler gear shaft
5x16. 8 IRGEEH

] o :

T02041 5x8 Top shaft spacer
5x8HWE

T02100 5x10x4 Contain oil
ball bearing

5x10x4%H 7%

Apply grease

i&imAE ,Tl




Rear Chassis
12k Tl

T02082 M3x12 Screw
M3x 128822

@Om ............ 4

T02203

Motor Mount
13 DIk E E

Ing

T02082(M3x10)

T02082 M3x10 Screw
M3x 104242

@ (]]m ............... 1

T02082 M3x27 Screw
M3x2742 22

(©) (D

...... 3

T02208

P”Y Apply threadlocker(screw cement)

N 4T 24 sk




Spur Gear
14

T02084 M4 Flanged Nylon Nut
MATEIR e AR

o -

T02211 5x7 Top shaft spacer
S5x7THE

T02039

/

Motor
15k

T02053 MBX%\Zfrew
M3x3%222
(o |

T02083 M3x8 Screw
M3x812 22

T02083(M3x8)
v
€ — 702053

\ T
Tighten the screws with one sheet of paper
inserted between both gears.

A Z BER A AN —KEBRNEE.

Rear Suspension
EERR%

L g

T02092 Ball stud-Long
O v I

T02083 M3x8 Screw
M3x842 22

T02213 M3x14 Screw
M3x 144222

© [

T02055 3x48 Hinge pin Rear inner
3x48/5IE BT

T02083(M3x8)

T02055

b TR L2 FEK

P Apply threadlocker(screw cement)

V Assemble both Left and Right

X Must be purchased separately

F Rl




1 7 qur Shock Tower
EiREs

T02082 M3x10 Screw
M3x 104822

@Om .................. 2

T02082 M3x12 Screw
M3x 124242

T02082 M3x22 Screw
M3x224% 2%

(©) (———

_

T02205

T02082(M3x12y—

T02082(M3x10)— @

T02082(M3x12)—

T02082(M3x10)—— W

T02025

1 8 Rear Suspension
EERES

T02082(M3x10)

T02082 M3x10 Screw
M3x 104222

1 9 Rear Suspension |
EERES

T02058

<Left>

<E>

T02\01 3 @i

T02093 Ball stud-short

TRk-3E

(@11 [ 2
T02034 2x9.8 Shaft
2x9. 8%H
..................... 2
T02100 5x10x4 ball bearing
5x10x4%H 7%

V Assemble both Left and Right
REEEEE P




e (O [0

D
O @/T02057

E

T02013 \

2

T02013 3.1x6x1 Plastic Washer T02057 3x30.5 Hinge pin Rear outer T02057 2.3 E-ring 102057 —®
3. Ix6x 1 EBRH 3x30. 5/FIEE H-4h 2.3 E §q ~ 702057
H ........................... 2 0 | 2 @ ............ 4
Rear Suspension | » Projection.Note direction
21 b S ’ﬁm
T02029 4.8mm Ball End ong) Right Upper PR
4. Bk SkEE ( @ '<J—>' @ & LHIAF
approx.35mm
|‘ """""" 4 A#35mm
T02091 3x54 Turnbuckle TQ2029 T02091 T02029
3x54R1FF
o (D) U]
............ 2

Rear Suspension —
E EEBRE /

TO2093

T02092\

e ’ R
/ { 5
A [ '
\ \ ’f/\
)
/ /3 —T02092

\ — & .

—~
V Assemble both Left and Right 1 1 Ture-to -scale diagram 2 Assemble as many times as specified
ARG ER L) (9] X EZEEE




Shock Absorber
23E

T02064/T02065 2.3 E-ring
2.3 EfA

T02096 Shock Piston

_ BEEEE
YD 4
T02097 2.8x1.9 O-ring
2.8x1.9 0If
©) [ o :

T02097 3.1x1 Plastic Washer
3 A1 E

T02031 5.8 Ball End
5. 8FkLEE

T02062 5.8x6 Ball stud
5. 8x6Fk %k

Front-Short
e

l I—T02094 |
\

| —T02097
(%Tozow(z.sm 9) |
@—T02097(3.1x1) \

T02097(2.8x1.9) |
%Tozo% \
—

I?ut a little oil

T02064

RS

@T02096

T02064

T02064(Short)

Rear-Short
s

Put a little oil
iR

(&)

.*. ——T02095

—T02097

(J?*T02097(2.8x1 9)

@—T02097(3.1x1)
& T02097(2.8x1.9)

% C>)~—T02095
@>9—T02096 < )
Eé\
~—D

T02065

T02065

—T02095(Long)

——T02065(Long)

for Front(Short)
AIEA &)
for Rear(Long)
FEA 00

——T02073

&

——T02031

>

——T02094/T02095
L[

Rear-Long

R X2

Front-Short
bi-ta

V Assemble both front and rear
BERmIEMRE

Assemble as many times as specified
X2

FALHE [70]




Shoc%kg Absorber
E e Front-Short
X2

HI-38

for adjusting the spring tension

ey
<::::::)////7T02094IT02095 HREREHR
é Compress the spring and install

<G

EEEERE

\

4.\'
<]
~ Tl '\‘
~ T
- q ‘ ‘

T02094/T02095 12x1 O-ring ( \ D

12x1 03F TOZ@ “ Rear-Short

............... 4 \ RN X2

T02072(Long)

x4

T02082(M3x15)

Ld

T02084 M3 Nylon Nut
M3fE iR

B]] < .................. 2
T02082 M3x15 Screw

M3x 154822

2 Assemble as many times as specified Assemble both Left and Right
FHEHE REEEFra 11




Rear Suspension
27 EERRL

T02084 M3 Nylon Nut
K=y 2 35
©) oo

T02082 M3x15 Screw
M3x 154224

Front Suspension |
BIEBARS

T02082 M3x10 Screw
M3x 1082 22

T02082(M3x10)

¥ 95

( N

V Assemble both Left and Right
HRENE

[12]




Rear Suspension
E EERRG

T02083 M3x10 Screw

M3x 108822
............... 5
T02083 M3x12 Screw
M3x 124222
............... 2

T02083(M3x10)—g

Battery Mount / Body Mount
Bt/ R

T02083 M3x8 Screw
M3x81Z 22
.................. 4
T02083 M3x10 Screw
M3x 104222
©) |- ... 2

T02212—

@
é _T02108

T02083(M3x8)
— T02083(M3x8)

102083 (X

_ M3x10 AN

— T02083(M3x8)

— T02083(M3x8)




Steering Servo
31 ety B

Select for your servo
RIBRIARERIE R

Steering Servo-H(24T) Steering Servo-S(23T)

¥ E{RAREEH (24T) s mE{RARES (237)
Sanwa servo T02028
|T02035 T02082(2.6x8) | R

T02027
——— Steering Servo-F(25T)
EfEREREF (25T)

T02082

02030 4.8 Ball End(Short) T02081 3x7x0.8 Washer T02061 Ball stud - silvery

4. 8TkKEE (52)

............... 2

T02035 1.5 Servo spacer

1. 5{AARML EE#R & T02030 M3x10 Screw T02082 M3x8ﬁScrew T02082 M2.6x8 Screw|

GOl

3x7x0. 8

M3x 104822

onmy ... 1

TRk-RE

M3x84z 22

M2. 6x81E 22

Steering Servo
32t Y
&

T02083 M3x8 Screw
M3x81R 22

© [pms

g—T02083(M3x8) /

X Must be purchased separately

e laky

[74]




Receiver / ESC

?ELISWL/E&?LQ‘E%% //>
s

/ S ESC
(702087 FLF TR AR

T02087

\ /
e
% Z
Double-sided Tape

XUE AZ

Receiver
S

28
e

T02213 M3x3 Screw \

M3x34R 22

oWy T 1

If using loose battery cells,
Please put the battery panel conversely.

WMREM BRI, IR ERR TR,

=) T02086 Small clip
S INSHEEE

X Must be purchased separately
=il aky b ,—|1 5




Wing
3514

T02086 Small clip
NETEHE

T02086
/

36 g&c’”t X2 /T02075 X

T02074(Sponge)

After fitting wheels to tyres,
apply instant glue as shown.

RRR R T EHRERITRK.

2 Assemble as many times as specified Must be purchased separately
XZ2ETEse X pEare (16|




M4TIA fe A i £

\
)

N

F

T02084 M4 Flanged Nylon Nut

Tyre

37 s
1
\

Noaym

‘Q!

HELINA

V Assemble both Left and Right
R




e windows from the inside

side

Paint the body shell from the in

using spray colors.

EEERNBEBIE.

T02086 Small clip
NS HETHE

ed

cifi

spe

e as many times as

Assembl
X ST




@ Exploded View
1RIEE

ﬂom%mﬂ& Q

702080
T02023 102043 &
T02061
T02080 W / 702081
/ ) N Vo
T02044) Moy % % m‘\@\\
/ 19
/ E 02051 O

o |
/ T02023 N
e 4 B2 0
, T02030

@qomo&/
R Tobogp 102027 T02082
T02080 >

OO N N N\ L ( . oL ')
T02020—) 9 jqomo% 4 < = 2 SO
T02082 N
% S b —T02083  T0J099 ~
N - o) <3 T0Z007 \ﬁv ~
T02050
v\ O\ Y S AN 7 oSS

\ !
SB%AMMUM \u\@
% o
102046,°°°

T02029”
T02034

/

702093 . Y8 (S T02040
¢ T02013 N

. 7 \/.ﬂom‘_oo

\ T02034

— \b

& q\owomp

T02095— WL g

| STo2007
&

| S
, , 702095
\%\Smomm
T02073 Fg | &
, Q, =

.
T02093

T02042

702011 ‘
i 02094 02065 B\ ,
Tt = o > \
W ,, I o205 ‘ qo\moww | = ,, Vi
02064 ,, 702071 | =
, - T02084
| \¢ qumoﬁ
, T02031 ®/ , @
702094 N 702062 N //@ \ 9
, \\ 102095 o
,/evx ) T02082 , ) | T02062
, 702082

T02084




Parts list for TP02C off-road buggy - 1

TPO2CHEZ {4-F1-1

102202

102203

T02204

T02205

T02206

Main Chassis plate
FKE 1pcs

Rear chassis plate

RRE

6G—»

Rear arm mount-R
JREEEERE-R 1pcs

Rear shock tower

[e)e)
o O

Rear brace mount
EXERE 1pcs

o O
00

L}

T02207

T02208

702210

T02211

T02212

Motor plate
BikkE

5x7 Top shaft spacer

Battery column
S AE
4pcs

Differential-L  Differential-R Battery plate e
Bl BEER B3R 1pes HE 1tpes
T02213 T02220 T02224
{ RAD 5o 20 o
@ M3x278Z%2 8pcs —ieer 1pes TN
@ Dm M3x14 Screw o o ,/al
M3x148842 8pcs |

M3x3 Screw Wing-Lexan Motor Mount Column -
O W w32 Bpos RE-PCEM 1pcs e ;%_L’LV_PL%%E
T02001 T02003 T02004 T02007 T02008

@ (—— 2 5x25 Screw
W222  1pcs

AN

28T Spur Gear

M2.5 Nylon Nut
FE7Z42E 1pcs

80T Spur Gear . 52T Gear Differential Nut Mount Front chassis plate
iR 1pes BORYE 1 pcs %% 1pcs TREIZIEEE 1pcs RS 1 pCSp
102011 T02012 T02013 102014 T02015
’ Steering block-L gé%%};lasﬂ;(\gasher Front alight zl:;p;résdg?

C-type holder L
CHUEE-L 1pcs

C-type holder R
CRIEE-R 1pcs

¥mE-L
1pcs

N
@Eimyj

Steering block-R
#mEE-R 1pcs

Rear hub carriers-LRear hub carriers-|
JE¥EE-L 1pcs  [E#EE-R 1pcs

A TREEE 1pcs

Rear arm mount-F
; JEIRBE E EE-F 1pcs|

Rear arm mount-R
RIREEIEE-R 1pcs

Front uppe
BRI LIZEE  1pcs

r suspension arm mount

T02016

T02017

T02019

T02023

Front lower arms

Rear lower arms

Front brace mount

Front shock tower

g

A
(F

=

Servo saver upper
ZmELE  1pcs

Servo saver lower
ZHET 1pcs

Servo saver - L

RITIBE 2pcs BETIEE 2pcs HIZHEEE 1pcs BB X4 1pcs - 1pcs
T02024 T02025 T02026 T02027

Rear body moun|

JGEXHE 2pcs

Wing angie shin =—=—x/ 2 | S_ervo plate
Steering Rack RHEIRBEH 2pcy | Front bumper Motor guard Steering  Steering Servo  Steering 12"7551:&@

s sz f BIFGE =y S horn-F  horn-H S horn-S

ZiEER 1pcs Wing bracket Battery column AIFSHER 1pcs  DIAE Tpcs 5;%%5&%; $§F§;£HE§H ;gn[f;{a;&rés p

RE8ZE 2pcs HithilZAE 2pcs

1pcs 1pcs 1pcs




Parts list for TPO2C off-road buggy - 2

TPO2CHEZ {4E1-2

T02029

T02030 T02031 T02032 T02033
Upper cover nylon cag = ':; -
@‘} @ LERRME 2pcs ’ / y -
!’ @ Spring Mount ‘ @ /
4.8 Ball End - Long SEEERE 2pcs W
BRSLRE- i & e \ \
6pcs 4.8 Ball End - Short  3x10 Screw Y4 5.8 BallEnd Front rim Rear rim
TkkEE-#8 2pcs  #B# 1pcs BRkKEE  2pcs BIEHE 2pcs HT4CAE 2pcs
T02034 T02035 T02037 T02038 T02039
e < 2
[ N % e
{ @ = I \ \
B! S @
Hexgonal 2x9.8 Pin 1.0 Servo spacer 1.5 Servo spacer ;?égzliﬁnlgégnfpacrsce Slipper pad Slipper hub
N ; B Ez & 2 =8
NFEE 4pcs W% 4pes ﬂmgiéfﬁ mmgfifﬁ HIPREEE 2 2pcs HFREE 2pcs
T02040 T02041 T02042 T02043
4.0 E-ring [T
@ E$A 2pcs Euﬁer Nut - 4@_'."19
@ _ 22 iEEIZNE 1pcs E30 1pcs
2x9.8 Pin
Wt 2pcs = %
Slipper Spring Top shaft spacer Front wheel axI puffer colmn-? Buffer Spri Buffer column-B
4 ront wheel axle = Qf; : i u er rin o L 1 -
JAPR3EE 1pcs wWE  1pcs B4 2pcs $§1FF')JC—;§ HERSAEA é',%}qlﬁ%pwgs ¥ e eSS B 1pcs
T02044 T02091 T02046 T02047

@ GI‘ 3x10 Screw
1842 2pcs

Block Carrier

ZPINE 2pes

3x54 Adjust Rod

P

JECVDA EIfREh4H  2pcs

O

k- 2pcs

k-3 5Spcs

. . ) ) ) ) ) ) Differential Spring
S BROGpeee" ERFHHF 2pcs RERR Thos o Rk e TR e 1pes
T02048 T02049 T02050 T02051 T02052

237 Ball 17x23x1 Washer 2.6x6x3 Stop push ball bearing E(_:il‘erﬁj:ear shaft
G 12006 #p 2pcs IR Tpos R 1pos
T02053 T02054 T02055 T02056 T02057
2.3 E-ring 2.3 E-ring 2.3 E-ring
E40 4pcs / Ef0 4pcs Ef0 4pcs
1 I 1 | E— )

Pinio Gear 21T 3xrew 3x27.5 Hinge pin front outef | 3x48 Hinge pin Rear inner | | 3x34.5 Hinge pin front inner| | 3x30.5 Hinge pin Rear outer

Tikts 1pos  #2# 1pos | | PUREHH-5M 2pcs FIZEH-M 2pcs ATIBE-A 2pcs [E12E -5 2pcs
T02058 T02092 T02093 T02061 T02062

Ball stud sponge Ball stud sponge =
kLiB4m 2pcs BR3LE4E  Spes
—
Rear CVD Ball stud-Long Ball stud-Short

Ball stud-Silvery
BkL-$RE 2pcs

5.8x6 Ball stud
k3L 4pcs




Parts list for TP02C off-road buggy - 3

TPO2CHC {4 81-3

T02063 T02064 T02065 T02094
/ ‘ 0 | - — 12x1 O-ring ‘hi.l’
3x42.5 Front Shock Absorber Shaft 3x51 Rear Shock Absorber Shaft 0¥f 2pcs @ Shock AngEOrber top cover
a BB 2pos EREER 2pcs %’;} 02"';'83 BRFLE 2pcs

5mm Ball stud @ 2.3 E-ring @ 2.3 E-ring Front damper case ‘G
s 4 E#0 4pcs EFA 4pcs BISHE 2pes Spring adjuster  Shock Absorber below cover
Bk 4pes WHETE 2pcs BEZTE 2pcs
T02095 T02096 T02097 T02071
:/ = ‘ S~ @ 3.1x1Tmm Washer
= 12x1 O-ring ‘h , I’ N #BE  4pcs P
0If 2pcs 8x1 O-fing §héck bgsgrber top cover ?) @
OFF 2pcs IBResRLbE  2pcs 2.8x1.9 O-ring
= — o Front Shock Absorber Spri
! ront Shock Absorber Spring
Rear damper case _, . i Shock piston 5P h ~vny = o A
fE3#ME 2pcs gg%%%?‘rg_iuggs E%cggelt_\);orbg;) lcaglow cover BEEE 4dpes :}3552& rissc‘g’as e | | TR ME  2pcs
T02072 T02073 T02074 T02075 T02098
}?% Shog;%bsgrber Spring Diaphragm Rear-tyre Rear-Sponge Fnt tyre Front-Sponge 5X§1X¥2<.5 ga" Bearing
et cs = ) - - - 7 pcs
TR P = dpes FEE8A 2pcs  [EHRIAYEL 2pcs | ATEH 2pcs  BIHERATEL 2pcs
T02099 T02100 T02080 T02081 T02084

10x15x4 Ball Bearing

Q

3x6x2.5 Ball Bearing

3x7x0.8 Washer

(]
M4 Flanged Nylon Nut
WA IZE 6pcs

©H

M3 Nylon Nut

Front Shock Absorber
ATEEFREE 2 Set

Bk Gpcs W& 6pos W&  4pcs #H 10pcs Fe 435 6pcs
T02082 T02083
@ (Ilm 2.6x8 Screw @ (Ilm 3x10 Screw @ Om] @ DU
%22 8pcs 242 8pcs %EQZ %g;:esw 3x8 Screw 3x15 Screw
© (m Fosger  © (g g - i i
@ 3x8 Screw @ (Ilw 3x15 Screw iéﬁf %g::esw @ S
#%22 Bpos 444 Bpcs = B2 Bpen. $R24 Bpos
T02101 T02102 T02085
00 o o O oo (T o
- @ = ( (((i‘ 4.0 E-rin
- T " ' 77> @ = 8pcéJ
V) ©@ | (<<© " |[ Toz2086
e )
o "t —
] TV o &6 )
g T ee)| € '
es(@IITDN)e <& e
pcs

Rear Shock Absorber
FEESRE 2 Set




Parts list for TP02C off-road buggy-4

TPO2CHECL 4 E1-4

T02087 Tu0219 B&| | Tu0222 OP|
L © © 8
Antenna pipe set cover o o l
REEME 1pcs
M3x3
Double-sided tape ( _ 0
WHEAR 1pcs Antenna pipe set C-T Front arm mount  1Set
> o ype- Holder 25 Degree - L C-Type- -Holder 25 Degree - R Fr
RELE 1pcs 25° CEUEE-L 1pcs 25° CBUEE-R 1pcs AR E E R
Tu0220 B3| | Tu0224 B3| | Tu0225 | OP|
.y — M2x5 Screw 5. 1x8x0 2 Washer Hex mount
C-Type-Holder 30 Degree - L C-Type-Holder 30 Degree - R Servo mount 2pcs ~
30° CHEE-L  1pos 30° CRUEER  1pos RBRHLE 2 it dpos 4pes AR 4pos
Tu0226 & | Tu0230 Tu0231

© o)

Front hinge pin brace
AEEEER 1pcs

Hard Shock Absorber Spring Set(Blue)
R AR A (EE)

i

Medium Shock Absorber Spring Set(Re% %
R RAR R EE (A &)

Tu0232

ER|| Tu0233

Buggy CVD for ae rim
#EFZE-RCVD 2pcs

Cp

| o
©

=S
Soft Shock Absorber Spring Set(Purple 1.6x11 Spring Pin  Aluminum Washer 5.1x8x0.2 Washer
-BREEEEE (K|) HAESE 2pcs BB 2pcs #BE  4pcs
Tu0236 E&|| Tu0237 & | Tu0238 E&|| Tu0240 OP|
O Q
o o
o o

Rear hub carriers

Rear Hub 1 Degree-L Rear Hub 1 Degree-R

Ceramic Ball 2.37mm Carbon Front Shock Tower - Buggy

JEHEE 2pcs R L 1pcs JEHLEE1° R 1pcs FaE3k 12pcs RATERE UHE  1pos
H475 & | H476 ER| | H477 EE| | H478 & | H479 | OP |

( \ d
ml@_:ﬁ 3x3 Serew 3x3 Screw r Z 3x3 Screw 3x3 18’%‘:"" | 19T > 183(';2\”
(D ™= ]| B (1110 I

Aluminium Motor Gear-15T

Aluminium Motor Gear-16T | | Aluminium Motor Gear-17T

Aluminium Motor Gear-18T| | Aluminium Motor Gear-19T

BAEEDIAN-15T  1pcs IREESIXE-16T 1pcs BAEDIXE-17T  1pcs || BEEDIEE-18T 1pcs BE&&DIRE-19T 1pcs
H480 R | H482 | OP |

3x3 Screw| 22T 3x3 Screw|

[mm ™ m -

Aluminium Motor Gear-20T
$BEE&TIAE-20T Tpcs

Aluminium Motor Gear-22T

REELTIAE-22T 1pcs




ZI"f r '{ ” E’E Driver
Track / City
SETUP SHEET for the : Event Date / /
TeamC TPOZC www.teamcracing.net
O High traction [0 Sandy [ Soft dirt O Grass [ Hard soil
O Clay ] Wet O Dry O Dusty O Other

2 3

1

Ride height

1NN RSIIE =Ll s Ml  Shock Mounting&Camber link

Toe-in (+)/Out (-)

Bump Steep Spacer

o

|_Front shocks |

Spring(color)
Caster OBlack
* # Washers Camber 025° O
O30°
— mm 12 Qil wt
= Piston #
T2

12

# Washers 1
mm
E—4

='e sl

Y

Shock Mounting&Camber link

Rear Shocks
122
Wheelbase ;
Aluminum(Opt —
OLong Camber (©pt) Spring(color)
0 Medium -' # Washers OBlack
1 O Short Normal = mm O
2 1 Qil wt
Piston #
1 123
2
Ride height
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
. _omer N
Servo Motor Wing
Esc Pinion/Spur / Wing Angle [J4° [J10°
Batteries

Comments

Notes




www.teamcracing.net



